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Al e AR B AA TFGA8-15-STAX 48V 15Ah 720Wh

g ¥ X

o B AR Chinese

EIaRERrLE e Rechargeable Lithium Battery Pack TFGA8-15-STAX 48V 15Ah 720Wh
English

%5 1120070269

Sample No.

E¥ R ¥ PR FE BT R AF]

Consignor Hu Zhou Skyrich Power. Co. Ltd

L L WA R T PR A

Manufacturer Huzhou Skyrich Power Co., Ltd

Kol ik HAR CETREEMERMENL DS RBRETA

Test method

ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3

KE&E (RTaimamiE - LT

FlEAFA . : ,
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 Amend. 1
Section 38.3
I
i B, LRI
Appearance Black Metal shell
D 7 A A
HoET B 2020-07-16 AL IE B K 2020-07-25 ~ 2020-08-19
Accepted Date Test Date
AR B m R, K k3 - s, SRR FFIE i R e SRR
2 Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
SR, ZHEMRTEHKEE (RTEREYSEHEMEN
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3FRAEEK .
AR L4 The sample has passed the test items of UNITE tions on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests/ amndmd . 10/11/Rev. 6
Conclusion Amend. 1 38.3
M3
N A7 4R 4B Rechargeable Lithium Battery. / W 5
Hix
(06)
Comment
Fie it 4 HR B 45 A
Consignor 313201
AHGrEss Post Code
ENY:3 & ,'2 A% %@z %% Tﬁ}ﬁ
Approver: ’0 e Checker: Compiler:
R%

Title:

RS T (Vice chief engineer)
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Name of Test Standard requirement or The .
No. it Clause Nuiiber of ‘Standard Test Result | Conclusion | Remark
ems
BAE (CRTRREYEHMKIENT REFAR
B R HEF MY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | L% 1
1 g RET. 1 - PN
Altitude UN Manual of Tests and Criteria See Appendix 1 P;sﬁd /
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.1
BEE CRTEREIEHMEND R
SR AEF M) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | LK% 2
2 BT, 2 ix : a
Thermal test UN Manual of Tests and Criteria SEc Appendiy & P;id /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2
BEE TR REimEl T K%M
Wz fﬁﬂ” ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | LKz 3
3 . . KT, 3 : P
Vibration UN Manual of Tests and Criteria Sen pandinls P;siﬁed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.3
BEE (KT aREEmfEND RN
ik HEFAL) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | LHtzR 4
4 WRKT. 4 See A i A %
Shock UN Manual of Tests and Criteria SesAmperplix P;ssed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.4
BaE CTRRBTEaNmEN R MR
SN s HEFA) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | L% 5
5 WK, 5 ; L%
External short UN Manual of Tests and Criteria SERAER PaDSSEd /
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.5
%g@ (%f%ﬁﬁﬁ%ﬁiﬁﬁﬂ‘]iﬁ)‘(ﬁ PRI AR
" #EFA) ST/SG/AC. 10/11/Rev. 6 Auend. 1 38.3 | L3 6
6 S T 6 S:e Appendix 6 k% 7
Crush UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.6
%gﬁ «%f%@ﬁﬁ%ﬁéiﬁ%ﬁﬁ(% R AR
ﬁ—fﬁ% e ) ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 JLKEE 7
7 Overcharce BT 7 - See Appendix 7 Bk /
i g UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section .
38.3 Test T.7
BKAEEH T ERBYERrEN D Rk
2 F HEFAY ST/SG/AC.10/11/Rev. 6 Amend. 1 38.3 | L% 8
8 ; WRKT. 8 : ok
Forced dlSCharge UN Manual of Tests and Criteria Sec Jbpendix 8 P:ssed /
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
o IR3F S BRI :22°C-25°C  RBRIREE : /%
Teat ErvitBamant Ambient temperature:22°C-25°C ;Ambient humidity:/%
Condition
)3 B /
. Test Item
HOBBHA 2o ——
Subcontracted Test SOUEET & #k / R %% /
Condition Subcontracted | Name Post Code
Laboratory Wk / w15 /
Address Tel
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A5 1 A B & AR 1 BEARLALL
No. Name of Test Items | Altitude simulation
~ls N s
3 4 T A Ly
#a ERA XIE A Before z!v}ﬁ‘)% After FRRA | A E| i
%5 Sample Status RE & E RE FF3& % /E | Mass Loss | Residual |3
Sample Mass ocv Mass ocv OCV  [Other
No. /g IV /g AY% 1% 1% Event
1CYCIEA TR H
001 | e | 6067.0 | 53.68 | 6067.0 | 53.64 0. 00 99.93 | o
002 | ook | 6079.0 | 54.15 | 6079.0 | 54.12 0. 00 99.94 | o
003 | oyennd®® | 6067.0 | 53.59 | 6067.0 | 53.56 0. 00 99.94 | ©
004 | joyeri®h® | 6064.5 | 53.78 | 6064.5 | 53.74 0. 00 99.93 | o
005 | v ®® | 6035.5 | 53.63 | 6036.5 | 53.59 0. 00 99.93 | o
006 | sscreriin® | 60515 | 53.82 | 6051.5 | 53.78 0. 00 99.93 | o
007 | pereracan® | 6066.0 | 53.85 | 6065.5 | 53.81 0. 01 99.93 | o
008 | psremer® | 6078.5 | 53.85 | 6078.5 | 53.81 0. 00 99.93 | o
N g ¢{This space intentionall
QL—F E ’ qulceftmblankmna ?
%iz: LR V-IRA DR R-3E F-RK 0-Rk. LRA. LMK, LKE. AKX,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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.27 . BRRE LA | AR
No. Name of Test Items Thermal test
s)s Ak s -
Ha | HBRA T RER A | g g k| Maam s
%5 Sample Status RE T w5 RE Fr#& 9. /& | Mass Loss| Residual | 3%
Sample Mass oCv Mass ocv OCV |Other
No. /g A% /g IV 1% 1% Event
001 | jeycriir® | 6067.0 | 53.64 | 6065.5 | 53.04 0. 02 98.88 | o
1CYCSB A=A
002 | oycmriroe o | 6079.0 | 54.12 | 6078.5 | 53.42 0. 01 98.71 | o
003 | ot ] 6067.0 | 53.56 | 6066.5 | 52.97 0.01 98.90 | o
004 | ot hE | 6064.5 | 53.74 | 6064.0 | 53.10 0. 01 98.81 | o
25CYCTEA T,
005 | pecrerarares | 6035.5 | 53.59 | 6035.0 | 53.02 0.01 98.94 | o
006 [ ppeoraiafil® | 605 il RSO s |3 0.00 | 98.79 | o
25CYCTEA T
007 | poereparraoes | 6065.5 | 53.81 | 6065.0 | 53.14 0. 01 98.75 | o
008 Lyt 6078.5 | 53.81 | 6077.5 | 53.14 0. 02 98.75 | o

25CYC Fully charged

\] 1<z =|This space intentionally
AFEE left blank

&iE: LR V-RA D-M4R R-AZL F-R K 0-F iR, Tk IR, LBRE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ; RRAE LA |
No. Name of Test Items | yipration
7}-‘?—% Jf%é’nﬂkﬂé 1,&?@'5@ Before R 5 After ﬁi‘i‘ﬁk %’J’%‘QE -}?4&
S5 Sample Status RE FReE| RE Fr3& @, /& | Mass Loss | Residual | F%
Sample Mass ocv Mass ocv oCcv Other
No. /g A% /g A% /% 1% Event
ICYCSEA A
001 10¥e Fu]"fy et 6065. 5 53. 04 6066. 0 53..03 0. 00 99. 98 0
1CYCSE2 TR H,
002 LoNC Fuﬂ:y hirgad 6078. 5 53. 42 6078. 5 53. 41 0. 00 99. 98 0
1CYC5E A7 H,
003 [eYe Fuﬁy chetrgeil 6066. 5 52.97 6066. 5 52. 97 0. 00 100. 00 o)
1CYCTEA TR
004 1CYe Fuﬁy Sieged 6064. 0 53.10 6064. 5 53. 09 0. 00 99. 98 0
= 25CYCIEATEHL
005 95CYC Fuﬁy e 6035. 0 53.102 6035. 0 53. 00 0.00 99. 96 0
25CYCTEA TR H
006 95CYC Fuﬁyicharged 6051.5 313 6051. 0 83. 13 0.01 100. 00 )
25CYCSE TR HL
007 J5CTC Fuﬁy Aaried 6065. 0 bagl4 6065. 0 b3513 0. 00 99. 98 0]
008 25CYCrEETE R 6077.5 | 53.14 | 6077.5 53.13 0. 00 99. 98 0

25CYC Fully charged

h g {This space intentionally
J\—F E left blank

HiE: LR VRA D-MAR R-BEEL PR K 0-Ri#ih. LIRA. IR, TARE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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25CYC Fully charged
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A5 . R B 4L A Mt
No. Name of Test Items Shock
RIE AT Bef RBE Aft £t
Ba | BokA S Bl Before BB A | pgamk [MaeE | L
%5 Samble St;us RE F¥EE| BT FF3&-%, /& | Mass Loss | Residual | £
Sample g’ Mass ocv Mass ocv OCV Other
No. /g Y /g Y 1% 1% Event
ICYCSE 4R He,
001 | eycroiraes o | 6066.0 | 53.03 | 6066.0 | 53.03 0. 00 100.00 | o
002 | jeorriin® | 6078.5 | 53.41 | 6078.5 | 53.41 0. 00 100.00 | o
003 | ieyeracin® | 6066.5 | 52.97 | 6066.5 | 52.97 0.00 | 100.00 | o
004 | yoycrran® | 6064.5 | 53.09 | 60645 | 53.08 0. 00 99. 98 0
005 | grererriit® | 6035.0 | 53.00 | 6035.0 | 53.00 0. 00 100.00 | o
006 | guereraiare | 605100 | 53.13 | 6051.0 | 53:13 0.00 100.00 | o
007 | guecriani® o 60650 | 53013 | 606500 | 53.13 0.00 100.00 | o
008 25CYCTER T AL 6077.5 | 53.13 | 6077.5 | 53.12 0. 00 99. 98 0

J—F?E E;Ihis space intentionally

left blank

FiE: LR V-RA D-MA R-REL PR K 0-RMF. LRA. LMK, LHE. RAX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% : BRI B 4 # §hise -

No. Name of Test Items External short circuit
HEhs HERE TEXR R NS RAR
Sample No. Sample Status Max Extern/ztlcTemp CRade Other Event

ol 1cyécggﬁ§§$ged ol 6 s

o lCYéCgSﬁyécﬁhiged b 9

088 1c&{éC1Y?S?‘fyé cﬁhiged i i

e ICY(lfc}YTgﬁ:?ﬁ?;ged e © 0

SR 25c32((5:C§Eﬁyé ZE:%ged Tl L

e 25C€gC}YTEﬁ?ZE?‘;ged o888 o

Qo 25(:32%5%?31313@(1 Wt Q

008 25C$gc§gﬁ§é fﬁged 58. § 2
DIRZE This space intentionally left

blank

#ix: D-FRAR R-2EL PR K 0-AMIK. AKX, LAE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.




MY T RT AR R A P 8]
om R E-ME 6

SRICI Testing Co., Ltd. Test Report—Appendix 6 NO. 1120070269
8/11
i 6 AR A 4 A I
No. Name of Test Items Crush
*‘?‘\fﬂ%% 7#-,%)[}(,{% *%‘%%‘Eﬁ%lﬁﬁ }j\-_,f&%?\
Sample No. Sample Status Max. Extern/a%Temperature Other Event
o EL
009 1CY1cCY5Coo/05 Og:a?fi t5 21.3 0
0. o B
010 1CYICCY5C0%5OCZ§51 ty 21.2 0
=N
011 1CY1CCY5CO%50C%a§a£?i ty 21.6 0
o B
012 1CY1CCY5%%5 Ocigfi tg 21.2 0
SeEL
013 1CYICCY.L3C0%SOC%£f1ty 21.3 0
=
014 = L R 21.1 0
A ="
015 25C2Y5CCY5C09€:.5 OC%aga?i ty 21.3 0
PAg="
016 25c2Y5(:CY5C0%5086£§i ty 21.3 0
A=
017 25c2\(50C Y5C0%500%a?fi ty 21.2 0
oy Bl
018 sy 2.2 0
ElT:ESEE This space intentionally left

blank

&iE: D-fER F-RK 0-LMEA. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Y . RAMFA LA | dAE
No. Name of Test Items Overcharge
Py HERA il
Sample No. Sample Status Other Event
019 1CYéLE{tﬁyé cﬁhiged -
020 1cyécg(u:ﬁy% fxiged O
021 1cyécggﬁyé inged -
022 1CYéCE§ﬁ?§1§ged :
023 zscigcggﬁfﬁiged £
024 250\2{(5:%5%??13%1 .
025 zscigc}gﬁﬁf zﬁiged °
- 25CYCSEA TR o

25CYC Fully charged

PLRZS This space intentionally left blank

& D-fRIR PR K O-RMik, RAK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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2 3 AR B 4L AR SR T TBOH
No. Name of Test Items Forced discharge
M5 R A EAIE
Sample No. Sample Status Other Event

027 1CYCﬁ§E%f?§i%i§nged 0

028 1CYC ﬁgﬁii$€§z§2§;rged 0

029 1cYC igﬁii?f?zfiflrged 0

030 1CYC ﬁ:%‘aclj?%iﬁif‘arged 0

031 1CYC ﬁﬁclﬁ%iﬁfcfarged Y

032 1CYC lFCquclj?%iﬁif‘arged 0

033 1cYC ;Cu‘g.%jyf&u%ﬁif‘arged 0

034 1CYC %\f]ﬁ%%i?cfarged O

035 1GXG ﬁﬁajjs%iﬁfcfarged 0

036 1cyC lr??lcfﬁﬁfcfarged 0

037 25CYC25F?1Y1C§3%iﬁfcflarged 0

038 25CYC2 SF(ixYlCI%%iﬁifarged 0

=

039 25CYC25FCUY1C17;§ﬁifarged 0

040 25cyc25FCuY1C1?%fifarged 0

041 25CYC2E;?CuY1C17?%iEtc?arged 0

042 25CYC25FCUY1C17;‘E%iﬁsicEEarged 0

043 25cygigﬁgi§fi§3§2rged 0

044 25CYC2i§1Yli?§%iﬁchf‘arged 0

045 25§Yc§3ﬁ§ﬁiﬁa 0

25CYC Fully discharged
046 25CY§?§KE§?%EE§§nged 0

HiE: D-fRik F-RK 0-LMk. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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48V15Ah Forklift Battery

Model Number : TFG48-15-STAX
Nominal Voltage : 48V Nominal Capacty:15Ah
Nominal Energy : 720Wh Operation T:0°C-40°C
Battery Voltage Range : 40V-54,6V
Il
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